
COMMUNITY SERVICES 
AND FACILITIES 
 

Topics:  

1  Water Services 

2  Wastewater 

3 Stormwater 

4  Solid Waste 

5  Electricity and Natural Gas 

6  Public Safety 

7  Parks and Recreation 

8  Schools, Libraries, and 
Other Public Facilities 

  

 

 

 

 

 

 

 

 

 

 

 

 

This chapter addresses utilities, public services, and community 
services within the Town of Tiburon. Public services include the 
provision of utilities including water services, wastewater 
(sewer) services, stormwater, solid waste disposal, electricity, 
and natural gas. Community services include fire protection, law 
enforcement, parks and recreation, schools, libraries, and other 
public facilities.   
[...]
private sewers and drains and discharge of waters and waste into the public sewer system and provides penalties for the 
violation of the provisions. This chapter also adopts standard specifications as minimum standards for the design and 
construction of sewerage facilities within the boundaries of SD5.Additionally, Article VIII (Use of Public Sewers) of Chapter 
3.05 outlines all measures prohibiting illicit discharges and discharges of any pollutant into the sewers that would obstruct 
or damage the collection system, interfere with treatment, or threaten harm to human health or the environment. Examples 
of discharges include waste or water containing more than 100 parts per million, by weight, of FOG, any gasoline or other 



COMMUNITY SERVICES AND FACILITIES 
 

Envision Tiburon Existing Conditions Report 21 
 

flammable or explosive liquid/solid/gas, and any other solid or viscous substance capable of causing obstruction to the flow 
in the sewers, to name a few. 

Chapter 3.10 (Mercury Reduction) of the SD5 Municipal Code is intended to significantly reduce the quantity of mercury 
entering SD5’s water pollution control system by establishing waste management practices for all owners and operators of 
dental facilities that remove, repair, or place amalgam fillings.  

Chapter 3.25 (FOG) of the SD5 Municipal Code is intended to facilitate the implementation and enhance the effectiveness of 
the FOG control program. SSOs are a major concern to wastewater agencies throughout the State of California. A frequent 
cause of SSOs is the blockage of sewer lines due to discharge of FOG from food preparation and clean-up operations. To 
prevent SSOs in its sanitary sewer system, Chapter 3.25 outlines regulations and requirements to reduce the discharge of 
FOG from restaurants and other food service establishments to levels that will not cause blockage in sewer lines.  

Title V (Standard Specifications) of the SD5 Municipal Code provides minimum standards for the design and construction 
of sewerage facilities within the boundaries of SD5, as well as outlines the procedures for the submittal, review, and approval 
of plans and permits of sewerage facilities, such as sewer mains. Additionally, Title V outlines SD5’s annexation policy, 
downstream capacity policy, right-of-way policy, condemnation policy, and engineering policy.  

Tiburon/Belvedere Wastewater Financing Authority 
The Tiburon/Belvedere Wastewater Financing Authority, via SD5, provides collection and treatment of wastewater to parts of 
the Tiburon Peninsula and the City of Belvedere. The Tiburon/Belvedere Wastewater Financing Authority is set up to assist 
SD5 to meet or exceed all applicable local, state and federal laws and regulations, and is dedicated to the protection of public 
health and the environment through effective and economical collection, conveyance, treatment and disposal of wastewater. 
SD5 is an independent local agency governed by an elected Board of Directors, whom are then appointed to the Board of 
Directors for the Tiburon/Belvedere Wastewater Financing Authority. 

Town of Tiburon General Plan  
The existing Town of Tiburon General Plan Land Use Element identifies the following goals and policies related to wastewater 
services: 

Land Use Element 

Goals 
LU-E: To propose future land uses within environmental constraints and consistent with Prime Open Space preservation and 
other General Plan policies, and the ability of the land and related infrastructure, streets, utilities, public services and other 
facilities to support such land uses.  

LU-J: To address regional issues, such as transportation, schools, and water, through development review and in 
coordination with neighboring cities, the county, and other governmental entities. 

Policies 
LU-8: Sewer, water, and other essential infrastructure improvements must be available to the developer to serve new 
development by the time of completion of construction. Developers shall participate in the funding of essential expanded 
infrastructure to the maximum extent allowed by law.  

LU-9: The Town shall coordinate with urban service providers such as Marin Municipal Water District and the sanitary 
districts to ensure that they have the capacity to serve new development.  

LU-10: If no other alternatives exist, then an investigation with appropriate tests shall be required to determine if the on-site 
soils are suitable for development of a septic system. In hillside areas, an evaluation of the additional water from a septic 



COMMUNITY SERVICES AND FACILITIES  
 

22 Envision Tiburon Existing Conditions Report 
 

system on slope stability issues shall be also required. All new or improved septic systems shall be designed by a registered 
civil engineer that specializes in septic design.  

LU-37: The Town shall coordinate its land use and zoning plans with the County of Marin, Strawberry Community, the City 
of Belvedere, Town of Corte Madera, LAFCO, and other agencies to provide for more effective comprehensive planning. 

Town of Tiburon Municipal Code 
Chapter 13C Individual and Alternative Sewage Disposal Systems. This chapter adopts the Marin County individual sewage 
disposal ordinance and the alternative sewage disposal system ordinance. The individual sewage and alternative sewage 
disposal systems ordinances both includes provisions to ensure that the disposal of sewage and/or the distribution of 
graywater shall be accomplished in a safe and sanitary manner in order to protect the public health, safety and welfare.  

EXISTING CONDITIONS 
Wastewater service in the Tiburon Planning Area is provided by multiple local agencies, including the RBSD, SD5, and SD2 
of Marin County. As shown on Figure 2, the majority of the Planning Area is served by either the RBSD or the SD5 while a 
small northeastern portion of the Town and Planning Area is served by SD2.  

Below is an overview of each agency, including the existing wastewater system and current and projected wastewater flows.  

RICHARDSON BAY SANITARY DISTRICT 
RBSD is an independent special district. It encompasses an approximate 3.1 square mile jurisdictional boundary within 
southeast Marin County. Approximately 60 percent of its jurisdictional area is within Tiburon Town limits, and the other 40 
percent covers the unincorporated community of Strawberry. 

RBSD is a member of the SASM. RBSD provides sewage collection and water reclamation services and connects to the main 
sewer lines owned by SASM which carry the wastewater to the SASM wastewater treatment plant. Once processed, the 
wastewater is disinfected and pumped 6 miles to Racoon Straits in Tiburon for deep-water discharge into the San Francisco 
Bay. Processed water is also further treated, or reclaimed, and used for landscape irrigation by the City of Mill Valley Parks 
Department. Figure 3 illustrates the RBSD wastewater infrastructure and facilities that serve the Tiburon Planning Area. 

RBSD Capacity 
As part of the 2019 RBSD Sewer System Management Plan, a capacity assessment was completed for RBSD based on flow 
monitoring data obtained during the 2008/09 and 2009/10 wet weather seasons, which was used to develop a Capacity 
Assurance Plan and Capital Improvement Plan (CIP). The modeled facilities in the RBSD collection system included the 
Hawthorne Terrace, Del Mar, and Belveron Gardens pump stations, downstream force mains, and gravity sewers that convey 
flow to the Salt Works Pump Station from the northeast and southwest, and to the Ricardo Road Pump Station from the 
northwest and southeast. According to the 2019 Sewer System Management Plan, the capacity assessment identified some 
sewers in the RBSD system that may surcharge under peak design event wet weather flow conditions; however, none of the 
surcharge was severe enough to present a significant risk of overflow.  

Additionally, the 2019 Sewer System Management Plan noted the RBSD completed a sewer rehabilitation project in the 
Belveron Gardens Pump Station tributary area in response to a 2009 hydraulic model analysis identifying the Belveron 
Gardens Pump Station as not having sufficient firm capacity to convey design storm flows. The Belveron Gardens Pump 
Station sewer rehabilitation project consisted of the rehabilitation and/or replacement of over 7,000 feet of sewer mains, 



COMMUNITY SERVICES AND FACILITIES 
 

Envision Tiburon Existing Conditions Report 23 
 

lower laterals, and some upper laterals. As a result, the Belveron Gardens Pump Station did not have a sewer system overflow 
during the February 13, 2019 wet weather event, which closely resembled a design storm event7. 

SASM Wastewater Treatment Plant 
The SASM WWTP is located in Mill Valley at 450 Sycamore Avenue, approximately 1.9 miles west of the Tiburon Town 
limits. The SASM WWTP treats raw wastewater from its six member agencies. The WWTP’s treatment process consists of 
screening, grit removal, flow equalization, primary sedimentation, biological treatment (trickling filters), secondary 
clarification, disinfection (chlorination), and dechlorination. Dechlorination occurs prior to discharge to Raccoon Strait in the 
San Francisco Bay via a submerged outfall that is jointly shared with the Sanitary District No. 5 of Marin County.  

Current and Projected Wastewater Flows 
Table 10 identifies the current and projected wastewater flow and loading, as summarized in the SASM WWTP Master Plan.  

TABLE 10: SUMMARY OF WASTEWATER FLOWS AND CHARACTERISTICS – SASM WWTP  

PARAMETER UNITS EXISTING CONDITIONS (2014) PROJECTED 2035 VALUES 
ADW ADA ADMM ADW ADA ADMM 

Flow mdg 2.22 2.67 4.19 2.34 2.81 4.41 

BODS 
mg/L 253 213 -- 253 213 -- 
lb/d 4,557 4,686 6,167 4,803 4,939 6,500 

TSS 
mg/L 323 271 -- 323 271 -- 
lb/d 5,811 5,984 7,689 6,125 6,307 8,104 

Minimum Hour Dry Weather 
Flow 

0.40 mgd 0.42 mgd 

Peak Hour Dry Weather Flow 4.67 mgd 4.92 mgd 
Peak Hour Wet Weather Flow 32.7 mgd 32.7 mgd 

NOTE: FLOWS REPRESENT AVERAGE DRY WEATHER (ADW) FLOWS, AVERAGE DAILY ANNUAL (ADA) FLOWS, AND AVERAGE DAY MAXIMUM MONTH (ADMM) 
FLOWS AND LOADS IN LB/D REPRESENT ADW LOADS, ADA LOADS, AND ADMM, LOADS. 
SOURCE: SASM WWTP MASTER PLAN (DECEMBER 2014) 

The current average dry weather flow (ADWF) to the SASM WWTP is 2.22 mgd, with a service population in 2014 of 29,000. 
The SASM WWTP Master Plan identifies anticipated population growth in Marin County by approximately 5.4 percent and 
in Mill Valley by approximately 5 percent by 2035. Therefore, the SASM WWTP Master Plan projects that the ADWF in 2035 
will be 2.34 mgd. During wet weather events, the wastewater collection system receives a significant amount of extraneous 
flows, known as infiltration and inflow. Because of the high infiltration and inflow contributions, the existing peak hourly wet 
weather flow (PHWWF) to the WWTP is 32.7 mgd8.  

The existing NPDES permit rates the facility capacity at 3.6 mgd for ADWF and 24.7 mgd for PWWF; however, the influent 
pump station has a capacity of 32.8 mgd. Therefore, when flows exceed 24.7 mgd, excess wastewater flows are diverted to 
the equalization basins for treatment after the event. If the equalization basins reach capacity, the excess flows are treated in 
primary clarifiers and blended with the secondary effluent. The blended effluent is required to meet the NPDES permit 
discharge standards (SASM, December 2014).  

As part of the SASM WWTP Master Plan, a hydraulic and process capacity assessment of the WWTP and outfall was 
performed, which estimated that the WWTP and outfall have a firm hydraulic capacity of 23.5 to 25.2 mgd during wet weather 
events. The process analysis indicated that the WWTP can adequately treat an ADFW of up to 2.77 mdg under maximum 
month load conditions to current discharge standards when all units are in service. Therefore, the WWTP has adequate 

 
7 Richardson Bay Sanitary District. April 2019. Sewer System Management Plan. [page 8-2] 
8 Sewerage Agency of Southern Marin. December 2014. Wastewater Treatment Plan Master Plan. [page ES-4] 



COMMUNITY SERVICES AND FACILITIES  
 

24 Envision Tiburon Existing Conditions Report 
 

capacity to treat the projected ADWF flows in 2035. However, capacity improvements would be necessary to meet the 
PHWWF of 24.7.  

In response, the SASM initiated the Wastewater Treatment Plant Rehabilitation Project – Phase I in April 2018 to increase 
the WWTP’s PHWWF capacity to 24.7, which is currently 90 percent complete and is expected to conclude in February 2021. 
The primary goal of the WWTP Rehabilitation Project is to ensure reliable treatment of wastewater under the National Pollutant 
Discharge Elimination System permit (NPDES), as well as compliance with regional, State and Federal regulations9. 

SANITARY DISTRICT NUMBER 5 
SD5 is an independent special district and provides secondary treatment of domestic and commercial wastewater to the City 
of Belvedere, the Town of Tiburon east of Gilmartin Drive, and unincorporated areas of the Tiburon Peninsula. SD5 maintains 
two separate sewer collection systems each with their own WWTP: the Main Sewer System and the Paradise Cove Sewer 
System. Figure 3 illustrates the SD5 wastewater infrastructure and facilities that serve the Tiburon Planning Area, including 
the Main WWTP and Paradise Cove WWTP.  

It should be noted that Figure 3 also identifies the Seafirth WWTP within the jurisdictional boundaries of SD5; however, the 
Seafirth WWTP is not active and has been decommissioned. The Seafirth WWTP was originally apart of the Seafirth Estates 
neighborhood private wastewater collection system serving the 30-unit subdivision, which was owned and operated by the 
Seafirth Estates Company10. Following the establishment of SD5’s Paradise Cove Sewer System and WWTP, SD5 worked 
with the Seafirth Estates Company and SFBRWQCB in decommissioning the aging Seafirth Estates WWTP and connecting 
the neighborhood to the new Paradise Cove force main. Additionally, two new pump stations were installed in the Seafirth 
Estates neighborhood to facilitate pumping to the Paradise Cove WWTP11. 

Main Sewer System and Wastewater Treatment Plant  
The Main Sewer System consists of approximately 30.9 miles of pipe, ranging from 4 inches to 18 inches in diameter, and 
24 pump stations (9 in the Tiburon Zone, 13 in the Belvedere Zone and 2 in the Paradise Cove Zone). Of the 30.9 miles of 
pipe, 28.5 miles are gravity lines and the remaining 2.4 miles are Force Main lines. The Main Sewer System serves a 
population of about 8,400 and provides sewer service to most businesses and residents within the service area, as well as 
unincorporated areas within the District’s sphere of influence. The majority of sewer collected and treated in the service area 
is residential with a very small commercial component serving downtown Tiburon. There are no industrial activities in the 
SD5 service area and the Tiburon/Belvedere peninsula is fully developed with very few opportunities for future developments.  

Collected sewage in the main sewer system is conveyed to the SD5 Main WWTP located at 2001 Paradise Drive in Tiburon. 
The Main WWTP provides secondary treatment of wastewater for discharge to Raccoon Strait in Central San Francisco Bay. 
The treatment process consists of raw influent grinding, primary clarification, activated sludge aeration, secondary 
clarification, sodium hypochlorite disinfection, and sodium bisulfite dechlorination. The WWTP also has onsite storage 
consisting of an additional primary clarifier, an offline aeration basin, and a surge tank, totaling 315,000 gallons. During wet 
weather, when primary-treated flows exceed the WWTP’s biological treatment capacity and all onsite storage is used, the 
WWTP routes the portion of flows above 2.3 MGD from its primary clarifiers directly to its sodium hypochlorite disinfection 
tank (bypassing activated sludge aeration and secondary clarification) where it is blended with biologically treated effluent 
prior to discharge. Any primary treated flows stored onsite are routed back to the headworks for full treatment.  

The Main WWTP shares an outfall with the SASM WTTP in Mill Valley (regulated under NPDES Permit No. CA0037711). 
Discharge of treated effluent to Raccoon Strait in Central San Francisco Bay is through a 36-inch outfall and a submerged, 

 
9 Sewerage Agency of Southern Marin. April 2018. Wastewater Treatment Plant Rehabilitation Project – Phase I Notice 
10 California Regional Water Quality Control Board – San Francisco Bay Region. December 2006. Order No. R2-2006-0082. [page 4] 
11 Sanitary District No. 5 of Marin County. August 2014. Grand Jury Report Findings Response “The Scoop on Marin County Sewer Systems: 
Part 1”. [page 3].  



COMMUNITY SERVICES AND FACILITIES 
 

Envision Tiburon Existing Conditions Report 25 
 

multi-port diffuser located about 840 feet offshore. The diffuser spans 195 feet and consists of 15 risers, each with four 3-
inch diameter ports submerged approximately 84 feet below mean sea level. The average daily outfall capacity is 31.4 MGD12. 

Current and Projected Wastewater Flows 
The Main WWTP is licensed to provide biological treatment for an average daily dry weather design flow of 0.98 mgd. 
Additionally, the WWTP can provide biological treatment for up to 2.3 mgd wet weather flows (California Regional Water 
Quality Control Board – San Francisco Bay Region, August 2018). In the calendar year 2020, the Main WWTP received and 
treated: 

• Average dry weather flow of 0.57 mgd; 
• Average daily annual flow of 0.585 mgd; 
• Average wet weather flow of 0.63 mgd (very dry year); and 
• Peak wet weather flow of 1.17 mgd (very dry year)13. 

According to Tony Rubio, District Manager – Chief Plant Operator of SD5, the Main WWTP has plenty of capacity to treat 
future flows for the occasional new home or upgraded home that adds fixture units. According to the 2018 Sewer System 
Master Plan for the main sewer system, the portions of Tiburon and the City of Belvedere in the service area are close to 
being completely built out; therefore, no major increases in flow are anticipated in the near future. To date, the Main Sewer 
System has not had an overflow event attributed to capacity deficiency; therefore, it is anticipated the main sewer system has 
capacity to treat future flows.  

Paradise Cove Sewer System and Wastewater Treatment Plant  
The Paradise Cove Sewer System consists of approximately 3.1 miles of pipe, ranging from 3 inches to 6 inches in diameter, 
and 2 pump stations. Of the 3.1 miles of pipeline, 1.4 miles are gravity lines while the remaining 1.7 miles are associated 
with the force main pipeline. The majority of sewer collected and treated in the service area is residential. The Paradise Cove 
Sewer System serves 400 customers through 109 service connections within unincorporated area within the Tiburon Sphere 
of Influence from 3200 through 4200 Paradise Drive, as well the Seafirth Estates neighborhood.  

The Paradise Cove WWTP is located at 3700 Paradise Drive within the Tiburon Sphere of Influence. SD5 is responsible for 
the operation and maintenance of the collection system associated with the Paradise Cove WWTP. The WTTP treatment 
process uses two identical treatment trains, each with an average daily dry weather capacity of 0.02 mgd, consisting of 
grinding, influent screening, flow equalization (primary clarification), extended aeration, secondary clarification, chlorination 
(sodium hypochlorite), and dechlorination (sodium bisulfite). The treated, disinfected, and dechlorinated wastewater is then 
discharged into the Central San Francisco Bay through a submerged, four-inch, rubber duckbill diffuser valve located 
approximately 400 feet offshore. It should be noted that the Paradise Cove WWTP does not process any biosolids. Waste-
activated sludge is stored in a holding tank (aerobic digestion) and is hauled to the Main Sewer System’s WWTP for 
processing14. 

Current and Projected Wastewater flows 
The Paradise Cove WWTP can provide secondary treatment for an average daily dry weather design flow of 0.04 mgd. In 
2014, the average daily flow was 0.015 mgd (California Regional Water Quality Control Board – San Francisco Bay Region, 
2016). In the calendar year 2020, the Paradise Cove WWTP received and treated:  

• Average dry weather flow of 0.015 mgd; 
• Average daily annual flow of 0.015 mgd; 

 
12 California Regional Water Quality Control Board – San Francisco Bay Region. August 2018. Order No. R2-2018-0038. [page F-5] 
13 Sanitary District No. 5 of Marin County. February 11, 2021. Email correspondence with Tony Rubio, District Manager – Chief Plant Operator.  
14 California Regional Water Quality Control Board – San Francisco Bay Region. 2016. Tentative Order No. R2-2016-00XX  



COMMUNITY SERVICES AND FACILITIES  
 

26 Envision Tiburon Existing Conditions Report 
 

• Average wet weather flow of 0.016 mgd (very dry year); and 
• Peak wet weather flow of 0.019 mgd (very dry year)15. 

According to Tony Rubio, District Manager – Chief Plant Operator of SD5, the Paradise Cove WWTP has plenty of capacity 
for the occasional new home or renovations/remodels that add fixture units. Additionally, according to the 2018 Paradise 
Cove -- Sewer System Master Plan, the Paradise Cove Sewer System has not had an overflow event that has been attributed 
to capacity deficiency and that the land in the service area is close to being completely built out with no major increases in 
flow anticipated. For these reasons, it is anticipated that the Paradise Cove Sewer System will have capacity to treat future 
wastewater flows.  

SANITARY DISTRICT NUMBER 2 
SD2 serves 4.5 square miles and provides sewerage collection services for the Town of Corte Madera, small portions of the 
surrounding communities of Larkspur and Tiburon and some adjacent unincorporated County land. SD2 operates the 44.7 
miles of the gravity sewage collection system, 19 pump stations, and 5.1 miles of force mains16. Figure 3 illustrates the SD2 
wastewater infrastructure and facilities that serve the Tiburon Planning Area. 

SD2 is a member of CMSA, as previously described. The CMSA WWTP on the north side of Point San Quentin was 
completed in 1985. Its dry weather capacity is 10 mgd. The flow from SD2 is delivered to the treatment plant through the 
Ross Valley Interceptor that includes the flows from the other MAs (SD2, August 2013). 

As part of SD2’s Sewer Master Plan, SD2 conducted a capacity assessment to assess the current and future capacity 
requirements of its collection system. To develop and calibrate the hydraulic model, two separate data sources were used: 
flow meters at the Paradise pump station, at the Golden Hind pump station, and upstream of the SD2 connection to the Ross 
Valley Interceptor (District FM), and level monitoring devices in specific manholes. Table 11 identifies the results of the 
capacity evaluation comparing the peak flow to the Paradise Pump Station to the peak flow to the District FM, as identified 
in the Sewer Master Plan.  

TABLE 11: SUMMARY OF WASTEWATER FLOWS AND CHARACTERISTICS – CMSA WWTP  

SCENARIO PEAK FLOW TO  
PARADISE PUMP STATION 

 PEAK FLOW TO DISTRICT 
FM 

Existing Dry Weather Loading 1.37 mgd 1.51 mgd 
Future Dry Weather Loading 1.41 mgd 1.59 mgd 
Existing Wet Weather Loading 6.32 mgd 6.83 mgd 
Future Wet Weather loading 6.35 mgd 6.91 mgd 

SOURCE: SD2 SEWER MASTER PLAN (AUGUST 2009) 

Based on the results of the capacity assessment, SD2 identified hydraulic deficiencies during wet weather conditions, 
including gravity segments with excessive flow depth to pipe diameter ratios (flowing full), surcharging manholes, and 
gradient deficiencies. For design storm conditions, seven gravity segments were deemed hydraulically deficient (out of 1,697 
in total) and one manhole was identified for surcharging. Additionally, 10 out of the 1,697 gravity segments were identified 